
May 8, 2019 

TO: ATTACHED MAILING LIST 

REVISED WASTE DISCHARGE REQUIREMENTS FOR THE CITY OF 
BARSTOW, BARSTOW WASTEWATER TREATMENT PLANT, SAN 
BERNARDINO COUNTY 

Enclosed are tentative Waste Discharge Requirements for the subject line facility, 
located in Barstow. The Lahontan Regional Water Quality Control Board (Water Board) 
requests that you review the enclosed documents and provide us with your written 
comments no later than June 6, 2019. Please send your comments to the Water 
Board’s email address at Lahontan@waterboards.ca.gov and include City of Barstow, 
Wastewater Treatment Plant, WDID No. 6B360101001 Comments in the subject line 
text. If you do not have access to the internet, you may mail your comments to the 
Water Board's Victorville office at the address shown on this letter, to the attention of 
Woonhoe Kim.   

The Water Board will consider adopting the Revised Waste Discharge Requirements at 
its regular meeting scheduled for July 10 and 11 in Bishop, California. You can view the 
Water Board's meeting agenda 10 days before the meeting on our web site at: 
www.waterboards.ca.gov/lahontan (click on Agenda). If you need further information 
regarding this meeting, please contact our office at (760) 241-6583. 

If you have any questions regarding this letter or the enclosed documents, please 
contact Woonhoe Kim, Water Resource Control Engineer at (760) 241-3408, email 
woonhoe.kim@waterboards.ca.gov, or Jay Cass, Senior Water Resource Control 
Engineer at (760) 241-2434, email jehiel.cass@waterboards.ca.gov.  

Sandra Lopez 
Associate Governmental Program Analyst 

cc: mailing list 

Enc:  Tentative Revised WDR and MRP for the City of Barstow, Barstow Wastewater 
Treatment Plant 

mailto:Lahontan@waterboards.ca.gov
mailto:Lahontan@waterboards.ca.gov
http://www.waterboards.ca.gov/lahontan
http://www.waterboards.ca.gov/lahontan
mailto:woonhoe.kim@waterboards.ca.gov
mailto:woonhoe.kim@waterboards.ca.gov
mailto:jehiel.cass@waterboards.ca.gov
mailto:jehiel.cass@waterboards.ca.gov




 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LAHONTAN REGION 

 
BOARD ORDER NO. R6V-2019-TENTATIVE 

WDID NO. 6B360101001 
 

REVISED WASTE DISCHARGE REQUIREMENTS 
AND WATER RECLAMATION REQUIREMENTS 

FOR 
 

CITY OF BARSTOW 
BARSTOW WASTEWATER TREATMENT PLANT 

 
___________________________San Bernardino County_______________________ 

 
The California Regional Water Quality Control Board, Lahontan Region (Water Board) 
finds: 
 
1. Discharger 
 

The City of Barstow provides domestic and industrial wastewater collection, 
treatment, and disposal services and owns and operates the Barstow Wastewater 
Treatment Plant. For the purpose of this Board Order, the City of Barstow is the 
Discharger. 

 
2. Facility 
 

For the purpose of this Board Order, the Barstow Wastewater Treatment Plant is 
the Facility. The Facility collects domestic wastewater and industrial wastewater 
from the City of Barstow. The Facility treats wastewater through preliminary, 
primary, and secondary treatment processes and discharges undisinfected 
secondary treated, denitrified effluent to eight onsite percolation ponds and irrigated 
crop land adjacent to the south side of the Mojave River.  
 

3. Facility Location 
 
a. General Location - The Facility is located east of the City of Barstow in San 

Bernardino County, south of the Mojave River, east of Interstate 15, and north of 
Interstate 40, as shown on Attachment A. 

 
b. Legal Location Description - The Facility and discharge sites are located within 

Sections 4, 9, and 10, Township 9 North (T9N), Range 1 West (R1W), San 
Bernardino Baseline and Meridian (SBB&M). 

 
c. Physical Address - The Facility address is 2200 Riverside Drive, Barstow, CA 

92311. 
 
 
 



 
CITY OF BARSTOW  2         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 
San Bernardino County 
 
4. Land and Facility Ownership 
 

The Discharger owns the Facility and the associated properties, which are identified 
by the following assessor’s parcel numbers in San Bernardino County. 
 

Facility Assessor’s Parcel Numbers 
0424-081-16-0000 0424-081-17-0000 0424-081-75-0000 0424-081-76-0000 
0424-081-82-0000 0424-152-02-0000 0424-152-03-0000 0424-161-02-0000 
0424-161-41-0000 0424-191-01-0000 0424-191-02-0000 0424-191-03-0000 
0424-191-04-0000 0424-191-05-0000   

 
5.  Reason for Action 
 

The Discharger completed Facility upgrades to produce treated secondary, 
denitrified, domestic effluent. The Water Board is issuing revised WDRs and 
Monitoring Reporting Program (MRP) to:  

 
a. Reflect Facility upgrades that have ocurred since the previous WDRs were last 

adopted. The upgrades produce improved effluent quality. 
 
b. Establish secondary wastewater treatment effluent limitations for a 4.5 million 

gallon per day (MGD) treatment plant. 
 
c. Include a total nitrogen effluent limitation to protect receiving groundwater 

beneficial uses as a municipal drinking water supply source. 
 

d. Include and combine groundwater sampling reqwuirements for: a) discharge 
compliance with receiving water quality objectives and b) nitrate plume tracking. 

 
e. Update the Facility’s MRP, to take into account additional groundwater 

monitoring wells constructed by the Discharger, the revised requirements in this 
Board Order, and changes in naming conventions for monitoring wells.   

 
f. Establish recycled water requirements for continued crop irrigation to the South 

Irrigation Field. 
 

g. Remove requirements for discharging to the North Irrigation Field that is no 
longer used and no longer owned by the Discharger.  

 
h. Require reports, data, and correspondence to be uploaded to the State Water 

Resources Control Board’s (State Water Board’s) GeoTracker database.  
 

i. Include language consistent with current state law, requirements, and policies. 
 
 
 



 
CITY OF BARSTOW  3         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 
San Bernardino County 
 
6. Board Order History 
 

a. The Water Board adopted Resolution 6-66-18 on October 27, 1966, establishing 
WDRs for the Facility discharge. 

 
b. The Water Board adopted Resolution 6-70-16 on June 23, 1970, establishing 

WDRs for the Facility discharge. 
 

c. The Water Board adopted Board Order 6-82-80 on July 8, 1982, establishing 
Reclamation Requirements for crop irrigation with recycled water. 
 

d. The Water Board adopted Board Order No. 6-85-60 on June 13, 1985, 
establishing revised WDRs for the Facility discharge and incorporating the 
Reclamation Requirements.  

 
e. The Water Board adopted Board Order No. 6-94-26 on February 10, 1994, 

establishing revised WDRs for the Facility discharge and incorporating the 
Reclamation Requirements. This Board Order rescinds Board Order No.           
6-94-26. 
 

f. Subsequently, the Water Board adopted Cease and Desist Order (CDO) No. 
R6V-2004-0029 on July 27, 2004, requiring that effluent discharged to 
percolation ponds and irrigation fields shall not exceed 26 milligrams per liter 
(mg/L) as total nitrogen and that Facility performance shall be improved by     
July 30, 2009, to comply with WDRs. The requirements of CDO No.             
R6V-2004-0029 are satisfied, and CDO No. R6V-2004-0029 will be separately 
considered for rescission. 
 

g. Cleanup and Abatement Order (CAO) No. R6V-2007-0017, adopted on May 25, 
2007, required the Discharger to provide uninterrupted replacement water to 
private residences in the Soapmine Road area under certain conditions and to 
monitor all private wells four times per year until nitrate as nitrogen 
concentrations are less than 5 mg/L for a minimum of four consecutive quarters. 
The requirements of CAO No. R6V-2007-0017 are unaffected by this Board 
Order. 
 

h. CAO No. R6V-2013-0045, adopted on July 2, 2013, required the Discharger to 
achieve hydraulic control of nitrate-polluted groundwater and cleanup nitrate 
groundwater pollution caused by Facility discharges. The requirements of CAO 
No. R6V-2013-0045, and subsquent amendments, are unaffected by this Board 
Order.  

 
i. The sanitary sewer collection system is separately regulated under the State 

Water Board Statewide General Waste Discharge Requirements for Sanitary 
Sewer Systems, Order No. 2006-0003-DWQ, waste discharge identification 



 
CITY OF BARSTOW  4         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 
San Bernardino County 
 

(WDID) No. 6SSO11126. The requirements of that Board Order are unaffected 
by this Board Order. 
 

j. Stormwater discharges are separately regulated under the State Water Board’s 
General Permit for Storm Water Discharges Associated with Industrial Activities 
(IGP), Order No. 2014-0057-DWQ, WDID No. 636I026741. The requirements of 
IGP are unaffected by this Board Order.  

 
7. Revised Report of Waste Discharge 

 
The Discharger submitted a complete revised Report of Waste Discharge (ROWD) 
for updated Waste Discharge Requirements (WDRs) under CWC, section 13260, 
on January 14, 2019. The documents constituting the ROWD are listed in the 
following table. 

 
Report of Waste Discharge Components 

Date Item Author 
November 29, 2018 • Form 200 

• Effluent data and graphs 
• Groundwater data and graphs 
• Preliminary Design Report 
• Revised Farm Management Plan 

City of Barstow 

January 14, 2019 • Responses to Water Board letter 
dated December 20, 2018 and email 
dated January 3, 2019 

• Biosolids disposal information 

City of Barstow 

 
8. Facility Description 
 

The Facility receives wastewater from residential, commercial, and industrial 
developments including pretreated industrial wastewater from the Burlington 
Northern and Santa Fe (BNSF) Railway Company classification yard. The Facility 
has produced treated secondary nitrified effluent since 1971. Since 2009, the 
Facility has been upgraded to produce treated secondary denitrified effluent. The 
Facility’s process flow diagram is shown on Attachment B. 

 
a. Collection System and Head Works – The plant has a design flow rate of         

4.5 MGD and a current average daily flow of 2.1 MGD. The treatment plant 
headworks is equipped with fine screens and a grit chamber. 

 
b. Septage Receiving – The Facility does not currently accept septage waste. 

 
c. Primary Treatment – Prior to biological treatment, raw wastewater enters through 

two parallel settling tanks, called primary clarifiers. 
 



 
CITY OF BARSTOW  5         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 
San Bernardino County 
 

d. Secondary Treatment – After primary clarifiers, wastewater is treated in two 
parallel biological aeration basins with anoxic zones, and four secondary 
clarifiers. 

 
e. Solids Handling – Sludge from the primary clarifiers are pumped to a gravity 

thickener. Sludge and scum from the secondary clarifiers are pumped to an 
aerobic digester for stabilization. Waste biosolids are dewatered in two screw 
presses and 10 small lined and 6 large lined drying beds. All the drying beds 
have sludge liquid collection drains that go to the inlet of the secondary aeration 
basins. The screw press filtrate is returned to the inlet of the secondary aeration 
basins. Headworks screenings and grit are classified and disposed to a local 
landfill. Dried sludge solids are hauled to offsite authorized disposal location, 
currently a compositing facility located at 14479 Cougar Road, Helendale. 

 
f. Percolation Ponds – Secondary treated wastewater is discharged into eight 

percolation ponds on the south side of the Mojave River. The total percolation 
pond surface area is approximately 44 acres.  

 
g. Recycled Water – Secondary, denitrified effluent is applied to a 65-acre field 

(South Irrigation Field) as recycled water to irrigate crops, predominately alfalfa. 
Two fields (North and South Irrigation Fields), previously were used by the 
Discharger to dispose of biosolids and secondary treated nitrified effluent from 
the Facility. CDO No. R6V-2004-0029 required the Discharger to cease biosolids 
application at both irrigation fields. The Discharger also elected to only use 
recycled water at the South Irrigation Field and, since 2004, stopped applying 
effluent to the North Irrigation Field. A Farm Management Plan dated October 31, 
2018, estimated an average monthly water crop need of 21 MG.  

 
Based on data from September 2017 to October 2018, the average monthly 
effluent water balance for the Facility is shown in the following table. 

 
Annual Effluent Discharge Water Balance for 2017 – 2018 

Location Amount (million gallons) Percent 
Percolation pond  44.70 70.1% 
Irrigation field 19.09 29.9% 
Total wastewater volume 63.79 100% 

 
h. Effluent Quality – The average effluent nitrate as nitrogen and total dissolved 

solids (TDS) concentrations for 2015 to 2018 are presented in the following table. 
 

Effluent Quality 2015 – 2018 

Period Total Nitrogen 
(mg/L) 

Nitrate as Nitrogen 
(mg/L) 

TDS 
(mg/L) 

2015 a 6.6 3.6 670 
2016 8.0 5.5 639 



 
CITY OF BARSTOW  6         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 
San Bernardino County 
 

Effluent Quality 2015 – 2018 

Period Total Nitrogen 
(mg/L) 

Nitrate as Nitrogen 
(mg/L) 

TDS 
(mg/L) 

2017 6.8 4.7 614 
2018 b 7.5 5.7 638 

Range c 7.2 ± 0.62 4.9 ± 0.95 640 ± 23 
Limitations d Not Specified Not Specified 755 (Mean) 

870 (Maximum) 
a From April to December 2015 
b From January to October 2018 
c Based on one standard deviation (mean ± standard deviation) 
d Board Order No. 6-94-26 
 

According to the CDO No. R6V-2004-0029, during the period from January to 
August 2003, the Facility produced effluent containing an average total nitrogen 
concentration of 30 mg/L. The CDO required the Discharger to immediately meet 
the effluent total nitrogen interim limit of 26 mg/L. The Discharger improved the 
operational conditions, such as adjusting the aeration rate, which decreased the 
average effluent total nitrogen concentration to 26 mg/L. 
 
The Facility upgrades to discharge treated secondary denitrified effluent were 
completed in 2009. Subsequently, the Discharger independently conducted 
additional Facility improvements. 
 
Further Facility upgrades to improve nitrification and denitrification processes began 
in December 2013 and were completed in July 2015. The average effluent nitrate 
as nitrogen concentration from April 2015 to October 2018 was 4.9 mg/L. The 
Facility upgrades included the replacement of pipelines, the replacement of 
electrical gear, the installation of standby generator, modification of the anoxic 
zone, stormwater protection for solids, and the installation of dewatering equipment. 
The Discharger will continuously conduct Facility improvements including 
rehabilitation of all unit treatment processes at the Facility.  
 
The Facility is not designed to treat TDS. Drinking water provided for domestic use 
contains TDS ranging from 450 mg/L to 480 mg/L and is further discussed in 
Finding 24. The average effluent TDS from April 2015 to October 2018 was 640 
mg/L, an approximate 150 to 200 mg/L increase over municipal drinking water TDS 
concentrations and typical for normal domestic usage. There were no TDS 
exceedances above the 870 mg/L maximum effluent limitation reported since 2015. 
 

9. Authorized Disposal/Recycling Sites 
 

This Board Order authorizes the discharge of secondary treated, denitrified, 
undisinfected effluent to the eight onsite percolation ponds and South Irrigation 
Field. 
 
Discharge to unauthorized locations are prohibited by this Board Order. 



 
CITY OF BARSTOW  7         BOARD ORDER NO. R6V-2019-TENTATIVE 
Wastewater Treatment Plant                       WDID NO. 6B360101001 